
07/2016
8940168504 Rev. : 05

Spare parts without part number are not sold separately 
Contact us at www.cp.com

CP7300R & CP7300RQC 
AIR DRILL

Model C

Item
No. Part No. Description Q'ty

1 8940162100 Motor Housing 1
2 8940162111 Spring Pin (2x10) 1
3 8940162101 Air Inlet 1
4 8940162102 Trigger 1
5 8940162103 Valve Stem 1
6 8940162104 Valve Bushing 1
7 8940162105 Set Screw (M3x4) 1
8 8940162106 O-Ring (7.65x1.78) 2
9 8940162107 O-Ring (6x1.5) 1
10 8940158729 Exhaust Deflector 1
11 8940162108 End Plate 1
12 8940162109 E-Ring (ETW-2.3) 1
13 S039709 Ball Bearing (696zz) 1
14 8940162110 Rear End Plate 1
15 8940158738 Rotor 1
16 8940158741 Rotor Blade (set of 5) 1
17 8940162111 Spring Pin (1.5x4) 1
18 8940162112 Cylinder 1
19 8940162113 Front End Plate 1
20 8940158685 Ball Bearing (6000zz) 1
21 8940158686 Ball Bearing (698zz) 2
22 8940158742 Filter 1
23 8940162105 Set Screw (PT 1/8”) 1
24 8940158743 Rubber Ring 1
25 8940158744 Pin (3.97x10.8) 2
26 8940162115 Cage 1

Item 
No. Part No. Description Q'ty

27 8940158745 Gear 2
28 2050487703 Bushing 2
29 8940162116 Reverse Knob 1
30 8940162117 O-Ring (14.5x1.5) 1
31 8940158735 Internal Gear 1
32 8940158736 Clamp Nut 1
33 8940158746 Washer 1

34A 8940158751 Drill Chuck 1/4” 1
34B 8940162272 Keyless Chuck 1
35 8940162118 Screw (L M5x25) 1
37 8940162121 Rubber Spacer 1
39 8940162122 Valve Stem 1
40 8940162123 Spring 1
41 8940162124 O-Ring (13.5x1.5) 1
42 8940162125 Reversing Valve 1
43 8940162126 O-Ring (20x1.4) 1
44 8940162127 O-Ring (29x1.5) 1
45 8940158739 Rubber Grip 1
60 8940162271 Chuck Key 1/4” 1

2050528673 Tune-Up Kit (Incl: 13, 16, 20, 21, 27, 
37, 39)

1

30
29

4142
43

14
1311

217
18

17

12

35

44

45

31

10

22

21

34A

33

32

6

515

4

19

16

20

24
26

27

25

13

8 9

7
28

3

40

23

34B

46

39

37

8940168506 Operator’s Manual  

6158727980 Warning Label

6159948740 Safety Instuctions


